DENEY VE KALIBRASYON MERKEZi BASKANLIGI
HEADSHIP OF TEST AND CALIBRATION CENTER
Laboratuvar Grup Baskanhg: Yapi Malzemeleri Yangin ve Akustik Laboratuvari Miidiirliigii
Construction Materials Fire and Acoustics Laboratory Directorate

TALEP NO: 2022-244522

Yapi Malzemeleri Yonetmeligi (305/2011/AB) Request No.

Construction Products Regulation (305/2011/EU)

ONAYLANMIS KURULUS : 1783
NOTIFIED BODY : 1783

“TSEN 13162+A1: 2015 Is1 Yalitim Mamulleri - Binalar icin - Mineral Yiin
(MW) Fabrikasyon Mamuller - Ozellikler”
URUN PERFORMANS RAPORU

“Thermal insulation products for buildings - Factory made mineral wool (MW) products - Specification”
PRODUCT PERFORMANCE REPORT IN ACCORDANCE WITH EN 13162+A1: 2015.

Talep Eden : FERNAS INSAAT A.S.

Applicant (Erenler OSB Mah. Sok. 26 No:4 Merkez/AKSARAY)
Markasi/Modeli : ALLWOOL STONE WOOL.

Trade Mark/Model

Uriin Tanimi : Tasyiinii Ara Bélme Levhasi.

Product Description Mineral Wool Partition Board.

Uriin Performans Ozellikleri / Product Performance Specifications

Isil iletkenlik

Thermal Resistance and Thermal Conductivity

Kalinhk (30-160 mm)

Thickness

: 0,0365 W/(m-K) (en bityiik deger/greatest value)

: 3 mm (en biiyiik sapma degeri/greatest deviation value)

Not: Beyan degerlerini diretici firma belirleyecektir/The Manufacturer will determine the declaration valucs.

Rapor Degerlendirme Tarihi :21.09.2023

Date of Issue

Rapor Tarihi/Numarasi 1 14.09.2023 / 276579
Report Date/No.
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Bu rapor 2 sayfadir ve kismen gogaltilamaz.
This report is composed of 2 pages and cannot be copied partially.
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TALEP NO: 2022-244522
Request No.

1. GIRIS / wTrobUCTION

Bu performans raporu “Isi Yalitim Mamulleri - Binalar igin — Mineral Yiin (MW) Fabrikasyon
Mamuller - Ozellikler" Grintine TS EN 13162+A1: 2015 standardina gore hazirlanmigtir.

This performance report has been prepared for “Thermal insulation products for buildings - Factory made mineral woo!l (MW)
products - Specification” to EN 13162+A1.: 2015 standard.

2. URUN TANIMI / PRODUCT DESCRIPTION

Tagyuni Ara Bolme Levhasi.
Mineral Wool Partition Board.

3. DENEY RAPORLARI / TESTREPORTS

Laboratuvar Adi / | Talep Eden !/ Rapor Tarih/No Standard
Laboratory Name | Requesting Report Number and
| __Date

Yap! Malzemeleri Yangin ve
Akustik Laboratuvari

‘ FERNAS INSAAT AS.

Fire ana

atory

Construction Mater

Acoustics Lc

14.09.2023 / TS EN 13162+A1: 2015
276579 (EN 13162+A1: 2015)

4. KISITLAMALAR / RESTRICTIONS

4.1. Uriin Performans Raporunun gegerlilik dénemi ile ilgili kisitlamalar.
Restrictions regarding the validity period of the Product Performance Report.

Uriin Performans raporu Urun ozellikleri degismemek sartiyla gegerlidir.
The Product Performance report is valid provided that the product features are not changed.

4.2. Uyarilar /wamings

Sonuglar 30-160 mm anma kalinhi§ina sahip numuneler igin gegerlidir. Bu rapor iiriin
belgesi veya tip onay belgesi degildir.

Resulls are valid for the samples identified (30-160 mm nominal thickness range). This report is not a product certificate
document or a type approval cerlificate.

Hazirlayan / Onaylgyan / Approved
/ ) |
~_~Eng Sehcer GUMEN
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